PART LIST

NUMBER DESCRIPTION PER SKU
1 BUTLER HINGE 2
2 TOPSLIDE 14" TELESCOPE 6
3 MAGNET 10MM 2
4 ROUND KNOB 4
5 Turning MV 2
6 14 -20 X 25MM INSERTS 4
7 14 -20 X 13MM TYPE "E" INSERT 2
8 HEX HEAD LEVELER 4
9 14 -20 X 50MM KD BOLT 8
10 4MM HEX WRENCH 1
1 SETUP INSTRUCTION WRITING 1
12 BOTTOM BOX 1
13 TOP BOX 1
14 DIVISOR DE CAJON 2
15 SUB-ENSAMBLE PARA 1
16 SUB-ENSAMBLE PATA 2
17 CAJON CON DIVISORES 1
18 CAJON CON DIVISORES 1
19 HWB 1
20 6 X 5/8 PHIL FLAT PBS BLACK 8
21 6 X 7/16 PHIL FLAT PBS BLACK 4
292 6 X7/16 PHIL PAN BLACK 12
23 #6-20 X 3/4 2
24 8-32 X 3/4 COMBO TRUSS 2
25 8 X 30MM DOWEL 6
26 6 X1174" P-BUGLE DRYWALL 10
27 #8 X 11/4 PHIL RND WASHER 44
28 6 X 5/16 PHIL PAN BLACK 24
29 6 X 1DRYWALL SCREW 8
30 8-32 X 13/8 COMBO TRUSS 2
31 PRINTED TAPE "HARDWARE" 1.5
32 6 X6 POLYBAG 1
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